

# IYU LTD.

Room 1209 ,12F., Prosper Commercial Building , 9 Yin Chong Street , MongKok , Kowloon , Hong Kong  
 TEL: (852) 2312-0606 FAX: (852) 2312-0700

## IYU SAILCLOTH TEST REPORT

Test Report Date : Apr 18 , 2013

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m <sup>2</sup> )	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%			
					Warp	Fill	Warp	Fill		Warp	Fill	45°	lb	10lbs	25lbs	50lbs	100lbs	lb	N		
1	170PS	White	0.212	55	174	3.52	4.27	15.66	18.99	200	333.23	365.74	236.76	lb	Warp (1)	0.026	0.100	0.305	1.141	33.8	150
Lot No:					3.39	4.40	15.08	19.57	1482.21		1626.81	1053.11	N	Fill (2)	0.021	0.068	0.391	1.283	33.2	147	
					3.39	4.40	15.08	19.57					45° (3)	0.091	0.325	2.673	4.771	15.5	69.1		

